Y ENRAC

Use and Effectiveness of Effluent Treatment Plants (ETPs) in the
Garments Industry of Bangladesh: a Water Sector Integrity Perspective

Rakibul Haque
and

ENRAC team

A TRANSPARENCY a{angla.aesn
INTERNATIONAL N::;;:tegmy

BANGLADESH Promoting integrity in the water sector

Social movement against corruption




Credits and Acknowledgement

Authors: Rakibul Haque, and the ENRAC team

Copy-Editing: Peter Mcintyre

Financed by

WIN under their DGIS supported country programme on water integrity
Acknowledgements

The authors would like to thank Professor Dr. Sumaiya Khair, Deputy Executive Director, Transparency
International Bangladesh; Mohammad Rafiqul Hasan. Director — Research and Policy, TIB and Rezwan-ul-
[...]
factories comply with the dissolved oxygen standard (DoE range 5 mg/I or more) since they recorded
rates of 4 to 8.1 mg/I.

3.2 Quality of Discharge of Textile Clusters

As part of this study, in November/December 2016 ENRAC carried out detailed environmental quality
sampling and testing of inland surface water. The assessment looked at the most important parameters
namely, pH, DO, BOD, COD, EC, TOC, TDS and TSS. The findings, together with the DoE standard values,
are shown in Figures 11 to 14. Eight sets of samples were collected from Tongi-Konabari, Savar,
Narayanganj and Chittagong. Samples were collected from the combined drainage channel of the
industrial clusters connected to canals or rivers and the result presented are based on these clusters.

pH: The "desirable" range of pH prescribed by the DoE is between 6.5 and 8.5. This is the range, which
provides adequate protection to the life of fresh water fish and bottom dwelling invertebrates. The pH
of water samples lies in the range of 4.3 to 8.In most of the water bodies, the pH was well within the
DoE standards but in Narayanganj the pH was too low.

Electrical Conductivity (EC): The electrical conductivity is the measure of capacity of a substance or a
solution to carry an electrical current. The EC indicates the concentration of dissolved electrolytes
present in water sample, but does not give any idea about the types of ions present. EC values of the
inland surface water samples ranged from 1194 to 4440 mg/, against a standard of 1200 mg/I.

27



Concentration of pH & EC

— 5000

4500 - ® ® o .

9
£
L 8
4 4000 L7
9 3500 - - 63
s 3000 v L 5 ®
< 2500 A
o L -+
= 2000 4
i 38
+ 1500 — -
g 1000 — -2
S 500 — 1
0 T T 0
Tongi-Konabari Savar Narayanganj Chittagong
Cluster

B EC  =@=pH  ==@=DoE Std. of pH (Min)  ==®==DoE Std. of pH (Max)

Figure 11: Concentration of pH and EC of four industrial clusters

BOD and COD: COD values are always greater than BOD values. The BOD and COD level among four
clusters ranges between 8 to 13 mg/l and 28 to 38 mg/| (Figure 12).When effluent with high BOD levels
is discharged into inland surface water body, it accelerates bacterial growth in the river and depletes
oxygen levels. The oxygen may diminish to levels that are lethal for most fish and many aquatic insects.

Some photographs of Tongi-Konabari Cluster Inland Surface Water Collection

=
> 3
)

-~ - B »
P o i g \" A
s b e

Photo-4: Effluent Discharge from a Textile Wet Processing Photo-5: Sample Collection from Main Outlet of Tongi BSCIC,
Industry in Tongi BSCIC, November 2016 November 2016

28



Photo-6: Effluent Discharge from Main Outlet of Konabari Photo-7: Onsite Data Collection from Kashimpur Area,
BSCIC, November 2016 November 2016

As the river re-aerates due to atmospheric mixing and as algal photosynthesis adds oxygen to the water,
oxygen levels will slowly increase downstream.

Chemical oxygen demand (COD) does not differentiate between biologically available and inert organic
matter, and it is a measure of the total quantity of oxygen required to oxidize all organic material into
carbon dioxide and water. The BOD and COD results of the clusters drainage channel show non-
compliance with the inland water standards of the DoE.

Concentration and Standard of BOD & COD (mg/l)

Conc. & Std. of COD
aogd jo "p1s 1@ ‘duo)

Tongi-Konabari Savar Narayanganj Chittagong
Cluster
B COD Dok Standard of COD
«0--BOD DoE Standard of BOD

Figure 12: Concentration and DoE standard of BOD and COD of four industrial clusters

Dissolved Oxygen (DO): Dissolved oxygen is necessary to many forms of life including fish, invertebrates,
bacteria and plants. Decrease in DO values below the critical level of 3 mg/I causes death of most fish

and other aerobic aquatic organisms. The dissolved oxygen values ranged from 1.37 to 4.38 mg/L among
four clusters and so were, in some cases, well below the desired level.

29



Total Organic Carbon (TOC): TOC in freshwaters arises from living material (directly from plant
photosynthesis or indirectly from terrestrial organic matter) and is also a constituent of many waste
materials and effluents. Consequently, the total organic matter in the water can be a useful indication of
the degree of pollution. In inland surface waters, TOC concentrations are generally less than 10 mg/L
unless the water receives municipal or industrial wastes, or is highly coloured due to natural organic
material, as in swamps. The concentration of TOC ranges from below 18.1 mg/L to 33.9 mg/L. Samples
collected from the Narayanganj cluster recorded the highest value of total organic carbon.

Concentration and Standard of DO & TOC

6 40
s _ S
? - ‘ §
o 4 N — o
e N
(=]
5 3 )
& 3]
3 2 — — 3
g @
£ =
§1 . BEE #§=a = =

O .

Tongi-Konabari Savar Narayanganj Chittagong
Cluster
mmm DO = DoE Standard of DO (Min) TOC

Figure 13: Concentration DO and TOC in Effluents of Four Industrial Clusters

Total Dissolved Solids (TDS): TDS values indicate the general nature of water quality and are usually
related to conductivity. The values of TDS of all the samples collected throughout the project influence
area (ranges between 589 and 2200 mg/L) are within the standard limits except for a sample from
Chittagong Cluster. In inland waters, dissolved solids are composed mainly of carbonates, bicarbonates,
chlorides, sulphates, phosphates, silica and calcium, magnesium, sodium and potassium. The specific
conductance of the water provides another general indication of the content of dissolved matter for
water that is not too saline or too dilutes

Total Suspended Solids (TSS): The concentration of total suspended solids ranges from 78 mg/L to 118
mg/L. The water sample collected from Narayanganj cluster recorded the highest value of suspended
solids, which can negatively impact a body of water. Excess over background amounts are often
attributed to human influence. According to Ramesh, (1996) Pollution may contribute to either organic
or inorganic suspended solids, depending on the source. Organic particles from decomposing materials
can also contribute to the TSS concentration. As algae, plants and animals decay, small organic particles
break away and enter the water column as suspended solids. Chemical precipitates are considered a
form of suspended solids.

30



Some photographs of Savar Cluster Inland Surface Water Collection:

Photo-10 Inland Surface Water Pollution through Effluent Photo-11 Sample Collection from Main Outlet of Dhaka EPZ,
Discharge of Dhaka EPZ, November 2016 November 2016

Concentration and Standards of TDS & TSS

— 2500 140
1
£ 2000 A
«.é) 100 Qmo
- o
& 1000 60 3
o3 0 &
2 500 3
S 20 Ué
0 - 0
Tongi-Konabari Savar Narayanganj Chittagong
Cluster

B TDS  mmmm DoE Std. of TDS  «=@==TSS e=@==DoE Std. of TSS

Figure 14: Concentration TDS and TSS of four industrial clusters

31



3.3 Need for Effluent Treatment Plants and Treatment Processes

Industries in Bangladesh generally indiscriminately take water from groundwater sources without paying
any fees or taxes resulting in depletion of aquifer levels. There is an urgent need to recycle wastewater
to make the industries sustainable and preserve and conserve groundwater.

Fabric dyeing and chemical processing industries are categorized as “Red industries” that pose the
highest environmental threats according to the 1997 Environment Conservation Rules (ECR). Effluent
treatment plants (ETP) are mandatory for Red category wastewater producing industries, including
textile dyeing plants. Environmental law mandates that all dying and washing related textile industries
must use ETP to treat wastewater before discharging effluent.

Effluent treatment is required, not only to treat contaminated wastewater, but also to recycle and reuse
valuable water resources. An effluent treatment plant is designed to treat a variety of effluents coming
from different areas of the plant. The basic thrust of the technology is to separate water and salt using
evaporation and separation technology. The treatment is designed to remove COD/BOD and organic and
inorganic ingredients in suspended and dissolved form to meet the fresh water quality requirements.

Water is recycled from effluent coming from textile & chemical industries using series of operations i.e.
coagulation, flocculation, aeration, and filtration, mainly by reverse osmosis. The effluent produce has
high BOD, COD, pH, TSS, TDS and color material. Various studies suggest that automation and use of
highly substantive dyes during coloration stages (dyeing & printing) considerably reduce the amount of
effluent produced. It was noted that use of polyphosphazene membranes instead of polyamides
increases durability of reverse osmosis plants, as they possess better resistance at high pH and
temperature.

There are generally four levels of treatment as described by Mahfuz, (2011):

e Preliminary: Removal of larger size solids such as rags, sticks, grit and grease that may result in
damage to ETP equipment and/or operational problems (physically);

e Primary: Removal (physically or chemically) of floating and settable materials including suspended
inorganic and organic solid matter;

e Secondary: Removal (biologically and chemically) of biodegradable dissolved organic matter and
suspended solids particles );

e Tertiary: Removal of residual suspended solids / dissolved solids (physically, chemically and
biologically).

3.3.1 Choosing an Effluent Treatment Plant

Any factory needing to install an ETP has to consider several factors, including the quantity and quality
of the factory’s wastewater generation. To get this information the factory will have to measure the
flow of waste stream, taking samples for analysis at a reputable laboratory.

There are various types of ETPs and their design differs depending on the quantity and quality of the
effluent, amount of money available for construction, operation and maintenance, and the amount of
land available.

32



It is reported by Samiya Ahmed (2014) that following points should be considered when planning an
effluent treatment plant:

e National or international standards to be complied with

e Volume of effluent and types of chemical and their concentrations. e.g. 30 m3/hour with COD of
500 ppm, and pH of 11.5

o Affordability of constructing an ETP

o Affordability of running an ETP

e Area land or space on which to build the ETP

e Type of plant to best suit requirements

e Capacity of factory staff and available resources to manage the ETP

3.3.2 Types of treatment in an ETP

There are broadly three types of treatment

Biological Treatment

Biological treatment plants require the presence of microorganisms adapted to degrade the
components of the effluent to be treated. It was stated by ETP operators in some textile factories that a
properly designed biological ETP can efficiently satisfy BOD, pH, TSS, oil and grease requirement. In
some cases the wastewater compounds of textile industries may be toxic to the microorganisms so pre-
treatment may be necessary. Similarly, most dyes are complex chemicals and are difficult for microbes
to degrade so there is usually very little colour removal through biological ETP treatments. The basic
units needed for biological treatment are: screening; an equalization unit; a pH control unit; an aeration
unit; and a settling unit. A sludge dewatering unit may also be included.

Physio-chemical Treatment

The physio-chemical treatments generally used in Bangladesh (coagulation and flocculation) are capable
of removing much, possibly all, of the colour, depending on the process used. It is however difficult to
reduce BOD and COD to the value needed to meet the national effluent discharge standard, and
impossible to remove TDS. Removal rate is dependent on the influent wastewater quality. The removal
efficiency of this type of treatment has been found to be 50 % and 70 % for BOD and COD respectively
(Nicolaou and Hadjivassilis, 1992). The basic units needed for a stand-alone physio-chemical treatment
plant are screening, an equalization unit, a pH control unit, chemical storage tanks, a mixing unit, a
flocculation unit, a settling unit and a sludge dewatering unit.

Physio-chemical and Biological Treatment

The three treatment mechanisms (physical, chemical and biological) are often combined in a single ETP.
The basic units needed for a physio-chemical and biological treatment plant are screening, an
equalization unit, a pH control unit, chemical storage tanks, mixing units, flocculation units, a primary
settling unit, an aeration unit, and a secondary settling unit (Figure 4). The physio-chemical unit always
comes before the biological unit.

Samiya Ahmed, (2014) reported that biological wastewater treatment possess a high degree of
efficiency with minimum running costs 5 to 6 times less than other methods. Average reduction
efficiency of BOD, COD, TSS and TDS is found to be 84%, 59.1%, 81.7% and 54.8% respectively by
biological treatment. None of the methods except biological method can satisfy discharge standard.

33



Combining the physio-chemical and biological methods is considered most efficient but is not generally
practised. High running cost (20-28 taka/m?) due to high chemical consumption, and the problem of
disposing of huge amount of highly toxic sludge (2-5 kg/m3) do not encourage the owners to run their
plants effectively.

3.4 ETP Practices in 22 Factories Visited

Water usage at textile factories generates millions of m3 of wastewater daily. The average factory water
consumption in Bangladesh is estimated to be around 250 to 300 litres of water per kilogram of fabric
produced (PaCT, 2015), of which 80-85 % is generally discharged as wastewater (Thomas Sagris, 2015).
Among the 22 factories, the discharge volume of treated water ranges from as low as 26 m3 per day to
as high as 13,700 m3/day. This variation may be due to differences in factory size, washing cycles,
washing equipment, and operator practices. It has been reported that the capacities of the ETPs (50-
15000 m3/day) correspond in theory to wastewater generation of the respective textile processes, and
that the volume of wastewater generated by factories is within the capacity of their ETPs. The range of
water consumption of the factories that has been surveyed is shown in Figure 8.

Wastewater treatment is mostly by primary and secondary ETP processes. However, these conventional
treatment systems are not very effective in removal of pollutants such as dissolved solids, colour, trace
metals etc. from wastewater. More advanced treatment methods, while reducing these pollutants, also
give scope to recover and recycle water and chemicals.

3.4.1 Types of ETP Used in 22 Factories Visited

The types of ETP used at the 22 factories visited are given in Figure 15.

Bio-physico-
chemical, 6

Biological, 13

Physico-chemical, 3

W Biological  m Physico-chemical  ® Bio-physico-chemical

Figure 15: Types of ETP used among the factories (Factory visit, 2016)

The survey data shows that around 60 % of factories visited use a biological ETP, which is more effective
in polluted water treatment as it can treat more parameters of wastewater quality and is cost effective
in operation and maintenance.

34



Taken together, the two treatments that include biological methods account for more than 80% of ETP
used in Bangladesh for the treatment of textile waste and are the most likely to meet the water quality
standards set by the Government of Bangladesh, according to Samiya Ahmed, (2014) as they provide the
benefit of physical, chemical and biological treatment and can therefore raise the efficiency of BOD and
COD removal to 90 %.

3.4.2 Performances of Factories in Checking Effluent and Challenges Perceived by Staff

To monitor performance of ETP, factories collect effluent discharge samples every two months. Water
samples are usually collected by a third party or by in-house staff (Figure 16).

Party Responsible for Sampling
5.00%

42.50%

= In-house = Third party = Other